JANUARY 2013
USCG PORTSMOUTH PHARMACY FORMULARY LISTING
General information:  757-483-8600-------Refills:  638-2490

Please note the following guidelines:
1.  Telephone prescriptions are not authorized.
2.  All prescriptions must be dated and signed by the provider.
3.  Directions must be clear; “Take as directed” is NOT allowed by regulation.
4.  We cannot fill any medication that is not included on this list.
5.  Controlled medications must be on a separate prescription, and filled within SEVEN days from date written if Schedule II & 30 days if Schedule III – V.
6.  GENERIC products are routinely dispensed when available.

PLEASE NOTE: OUR FORMULARY STOCKS AND/OR MAKES AVAILABLE ALL BASIC CORE FORMULARY ITEMS FOR ELIGIBLE BENEFICIARIES. PLEASE NOTE THAT THE GENERIC EQUIVALENT IS THE PREFERRED AGENT AND MOST OFTEN DISPENSED.

ANTI-INFECTIVES
Antibacterials
 Amoxicillin 250mg, 500mg cap
Amoxicillin 200mg, 400mg chewable tab
Amoxicillin 250mg/5ml, 400mg/5ml suspension
Augmentin (amox/clavulan) 250mg, 500mg, 875mg tab
Augmentin (amox/clavulan) 250/5ml, ES 600/5ml susp
Bactrim DS (160mg trimethoprim/800mg sulfmeth) 400/80 tab, susp
Cipro (ciprofloxacin) 100mg, 250mg, 500mg, 750mg tab, 250/5 mg/ml susp
Cleocin (clindamycin) 150mg caps
Doxycycline (Vibramycin) 100mg tab
Dynapen (dicloxacillin) 250, 500mg cap	
E.E.S. (erythromycin ethylsuccinate) 200mg/5ml susp, 250mg tab
E-Mycin (erythromycin base) 250mg  tab
Flagyl (metronidazole) 250mg, 500mg tab
Keflex (cephalexin) 250mg, 500mg cap, 250mg/5ml susp
Levaquin (levafloxacin) 250mg, 500mg, 750mg tab, 250mg/10ml solu
MacroBid (nitrofurantoin macrocrystals) 50mg, 100mg
Macrodantin (macrocry) 100mg cap	
Penicillin VK 250mg, 500mg tab, 125 & 250mg/5ml suspension
Tetracycline 250mg, 500mg cap		
Zithromax (azithromycin) 250mg, 500mg tab, 1gm suspension
Zithromax (azithromycin) 100mg/5ml susp
Z-Pack (azithromycin) 250mg tab (6 TAB PACK)

Antifungals 
Diflucan (fluconazole)  150mg  tab

Antimycobacterials
Isoniazid 100mg,300mg tab
Myambutol (ethambutol) 100,400mg tab	
Rifampin 300mg cap
Pyrazinamide 500mg tab

Antivirals
Symmetrel (amantadine) 100mg cap & syrup
Zovirax (acyclovir) 200mg cap, 400, 800mg tab, 200mg/5ml

Antiprotozoals:Flagyl (metronidazole) 250mg, 500mg tab


ANTI-COAGULANTS
Coumadin (warfarin ) 1mg, 2mg, 2.5mg, 3mg, 4mg, 5mg, 6mg , 7mg, 10mg tab
Plavix (clopidogrel bisulfate) 75, 300mg tab

ANTI-CONVULSANTS
Carbamazepine (Tegretol) 100 & 200, 400mg tab, 100mg/5ml solu
 Carbamazepine (Tegretol XR) 100 , 200, 400mg tablet
Clonazepam (Klonopin) 0.5mg tablet
Diazepam (Valium) 5mg tablet
Divalproex (Depakote) 125,250,500mg tablet
Divalproex (Depakote ER) 250 & 500mg tablet
Gabapentin 100, 300, & 400mg caps; 600 & 800mg tab;
Phenobarbital 15, 30, 60mg tab & 20mg/5ml
Phenytoin (Dilantin) 50mg tab;
125mg/5ml , 100mg/4mlsuspension

ANTI-DEPRESSANTS / ANTIPSYCHOTIC
Buspar (buspirone) 5,10,15mg tab
Celexa (citalopram) 10,20, 40mg tab, 10mg/5ml solu
Cogentin (benztropine) 1,2mg tab
Desyrel (trazadone) 50,100,150,300mg tab
Effexor XR (venlafaxine) 25,37.5,50, 75, 100,150mg cap
Elavil (amitriptyline) 10, 25, 50, 75mg tab
Eskalith (lithium) 150, 350mg tab
Pamelor (nortriptyline) 10, 25, 50mg cap, solu
Prozac (fluoxetine) 10, 20, 40mg cap, solu
Risperdal (respiridone) 1mg, 2mg,3mg 4mg tab,solu
Seroquel (quetiapine) 25,50, 100, 150,  300, 400mg tab
Thorazine (chlorpromazine) 10,25,50mg tab
Tofranil (imipramine) 10mg, 25mg tab
Wellbutrin SR (bupropion) 100,150,300mg tab
Wellbutrin (bupropion) 75,100mg tab
Zoloft (sertraline) 25,50,100mg tab, solu

ANTI-HYPERLIPIDEMIC (High Cholesterol)
Lipitor (atorvastatin) 10mg, 20mg, 40mg, 80mg
Lopid (gemfibrizol) 600mg tab			
Niacin (immediate release niacin) 500mg tab 
Niaspan (niacin) ER 500mg, 750mg, 1000mg
Pravachol (pravastatin) 10mg, 20mg, 40mg, 80mg tab
Simcor (niaspan/simvast) 500/20mg, 500/40mg, 750/20mg, 1000/20mg, 1000/40mg
Triglide (fenofibrate) 50mg, 160mg
Zocor (simvastatin) 5mg, 10mg, 20mg, 40mg, 80mg  tab

ANALGESIC / ANTI-INFLAMATORY

Controlled Substances
Percocet tablet
Tylenol #3 tablet
Vicodin tablet

Non-Controlled Substances
Acetaminophen 80mg/.8ml drops & 160mg/5ml elixir;
80mg chew tab & 325mg tab
Aspirin 325mg tab
Ibuprofen (Motrin) 400, 600, 800mg tab &100/5 susp
Indomethacin (Indocin) 25 & 50mg cap; 75mg SR capsule
Meloxicam (Mobic) 7.5mg & 15mg tablet
Naproxen (Naprosyn) 250 & 500mg tablet
Salsalate (Disalcid) 750mg tablet
Tramadol (Ultram) 50mg tablet
Azulfidine (sulfasalazine) 500mg tab
Disalcid (salsalate) 500,700mg tab	
Indocin (indomethacin) 25,50,75mg cap
Neurontin (gabapentin) 100mg, 300mg, 400mg, 600mg
Tylenol (acetaminophen) 325mg tabs, 160mg/5ml liq, 80mg/0.8ml
Ultram (tramadol) 50mg tab



CARDIAC (High Blood Pressure, CHF, Anti-Arrhythmics, etc)
Adalat CC (nifedipine) 30mg, 60mg, 90mg tab
Aldactazide (spironalactone) 25,50mg 
Hydrochlorthiazide 12.5,25,50mg tab
Altace (ramipril) 1.25mg, 2.5mg, 5mg, 10mg
Apresoline (hydralazine) 25mg tab
Calan  (verapamil) 80mg, 120mg, 240  tab
Calan SR (verapamil) 180mg, 240mg
Cardiazem  CD(diltiazem) 120, 180, 240, 300, 360, 420mg cap
Catapres (clonidine) 0.1mg, 0.2,0.3mg tab
Cordarone (amiodarone) 200mg tab
Coreg (carvedilol) 3.125, 6.25,12.5, 25mg tab
Cozaar (losartan) 25mg, 50mg, 100mg tab
Diovan (valsartan) 40mg, 80mg, 160mg, 320mg
Diovan HCT 12.5/80mg, 12.5/160mg, 25/160mg, 12.5/320mg, 25/320mg
HCTZ (hydrochlorthiazide) 12.5mg,25mg, 50mg tab
Hygroton (chlorthalidone) 25,50mg tab
Hytrin (terazosin) 1mg, 2mg, 5mg, 10mg cap
Hyzaar (losartan/HCTZ) 50/12.5mg,100/.125mg 100/25mg tab
Imdur (isorbide mononitrate) 30,60,120mg tab SR
Isordil (Isosorbide dinitrate) 5, 10,20, 40mg ER tab	
Lanoxin (digoxin) 0.125mg, 0.25mg tab,
Lasix (furosemide) 20,40mg tab, 10mg/ml soln
Lopressor (metoprolol) 25,50, 100,200mg
Lotrel (amlodipine/benazepril) 2.5/10mg, 5/10mg, 5/20mg, 5/40mg
10/40mg, 10/20mg 
Maxzide (triamterene/HCTZ) tab 75/50mg, 37.5/25mg
Micardis (telmisartan) 20mg 40mg, 80mg tab
Micardis HCT (telmisartan/HCTZ) 40mg/12.5mg, 80/25mg, 80mg/12.5mg
Nitrostat (nitroglycerin) 0.4mg tab SL
Nitrolingual Spray (nitroglycerin) Oral spray
Nitro-Dur Patch (nitroglycerin) 0.1mg-0.6mgPatch
Norvasc (Amlodipine) 2.5mg,5mg, 10mg tab
Tenormin (atenolol) 25,50,100mg tab
Tiazac (diltiazem) 120mg, 180mg, 240mg,300mg 400mg,,360mg extended caps
Toprol XL (metoprolol) 25mg, 50mg, 100mg tab
Zestril (lisinopril)2.5mg, 5mg, 10mg, 20mg, 30mg, 40mg  tab	

CHEMOTHERAPY
Methotrexate 2.5mg tab
Nolvaldex (tamoxifen) 10, 20mg tab

CONTRACEPTIVES	
Alesse (ethynylestradiol 20mcg/levonorgestrel 0.1mg) tab 28 day
Demulin 1/35 (ethynodiol diacetate/ethinyl estradiol) tab 28 day
Depo-Provera (medroxyprogesterone) 150mg/ml inj
Levlen 28 (levonorgestrel/ethinyl estradiol) tab 28 day
Loestrin FE 1.5/30 (norethidrone/ethinyl estradiol) tab 28 day
LoOvral (norgestrel/ethinyl estradiol) tab 28 day
Nor-QD (norethindrone 0.35mg)  tab 28 day
Norinyl 1/35 (norethindrone 1mg/ethinyl estradiol 0.035mg) tab 28 day
NuvaRing (etonogestrel 0.12mg/ethinyl estradiol 0.015mg) vaginal
Ortho-Cyclen 28 (norgestimate/ethinyl estradiol) tab 28 day
Ortho-Evra (norelgestromin/ethinyl estradiol) transdermal patch
Ortho-Novum 777 (norethidrone/ethinyl estradiol) tab 28 day
Ortho-Tri-Cyclen (norgestimate/ethinyl estradiol) tab 28 day 
Ortho-Tri-Cyclen Lo (norgestimate/ethinyl estradiol) tab 28 day
Plan B (levonorgestrel) 
Tri-levlen/Tri-phasil (levonogestrel/ethinyl estradiol) tab 28 day
Yasmin (drospirenone) tab 28 day
YAZ (drospirenone/ethinyl estradiol) tab 28 day

COUGH, ANTIHISTAMINE, DECONGESTANT, EXPECTORANT
Actifed tabs 
Afrin (oxymetazoline 0.05%) nasal spray
Allegra (fexofenadine) 180mg
Allegra-D
(fexofenadine60mg/pseudoephedrine 120mg) tab
Atarax (hydroxyzine HCL) 10mg, 25mg tab
Atarax (hydroxyzine HCL) 10mg/5ml syrup
Benadryl (diphenhydramine) 25mg cap, 12.5mg/5ml elixir 
Cepacol ( benocaine/menth) Lozenges
Chloraseptic Throat spray
Claritin (loratadine) 10mg tab,  
Claritin-D 12H (loratadine/pseudo) 5/120mg 
Claritin-D 24H (loratadine/pseudoephrine) 10/240mg	
Dimetapp (brompheniramine 1mg/pseudoephedrine 15mg) soln
Mucinex  (guaifenesin) 600mg tab
Mucinex D (guaifenesin/pseudoephedrine) 600/60mg
Mucinex DM (guaifenesin/dextromethrophan) 600/30mg
Periactin (cyproheptadine) 4mg tab & syrup
Robitussin (guaifenesin) liq 100mg/5ml 
Robitussin AC (codeine/guaif) 10-100mg/ 5ml  liquid
Robitussin DM (dextromethorphan/ guaif) 
10-100mg/ 5ml  liquid
Sudafed (pseudoephedrine) 30mg, 60mg  tab, 30mg/5ml 
Tessalon (benzonatate) 100mg pearle	
Xylocaine (lidocaine) 2% viscous soln
Zyrtec (cetirizine) 5,10mg tab, 1mg/ml syrup, 5mg chew tab
Zyrtec-D 12hr (cetirizine/pseudo)5/120mg 
tab


DENTAL
 Peridex (chlorhexidine gluc) liquid
Prevident 5000 (1.1 % sodium flouride) paste
Kenolog(triamcinolone)dental paste


DIABETIC  MEDICATIONS AND SUPPLIES
Glucophage (metformin) 500mg , 850, 1000mg tab
Glucophage(metformin) XR 500mg, 750mg
Glucotrol (glipizide) 5,10mg tab
Glynase (glyburide) 1.5,3,6mg tab
Lantus (insulin glargine)
Micronase (glyburide)1.25mg, 2.5mg, 5mg tab
Novolin (human insulin) R, NPH, 70/30 inj
Novolog (insulin aspart) inj
Novolog (insulin aspart) 
Precision Xtra Blood Glucose Monitor & Test Strips
Lancets
Syringes & Needles 0.5ml, 1.0ml


GASTROINTESTINAL (Stomach Medicines)
Azulfidine (sulfasalazine) 500mg tab
Bentyl (dicyclomine) 10, 20mg tab & susp		
Bisacodyl 5mg tab
Colace (docusate sodium) 100mg cap, 50mg/5ml liq
Donnatal (atopine/scopalamine/phenobarb) tab & susp
Docusate sodium 100mg caps
Imodium (loperamide) 2mg cap 
Lactulose syrup 10g/15ml
Maalox Plus suspension
Meclizine(antivert) 25mg
Metamucil powder 14 oz
Nexium (esomeprazole) 20, 40mg capsule
Phenergan (promethazine) 25mg tab, 12.5 & 25mg suppository, 25 mg injection
Prilosec (omperazole) 10, 20mg cap
Psyllium Mucilloid (Metamucil)
Reglan (metoclopramide) 10mg tab, 5mg/5ml liq	
Zantac (ranitidine) 150mg tab, 15mg/5ml liq

GOUT
Benemid (probenecid) 500mg tab	
Zyloprim (allopurinol) 100mg and 300mg tab			

HORMONE & ENDOCRINE
Climara (estradiol) 0.025mg, 0.05mg,0.0375,0.06, 0.75, 0.1mg transdermal patch
Cytomel (liothyronine) 25mcg tab
Premarin (estrogens) 0.3mg,0.45mg, 0.625mg, 0.9mg, 1.25mg
Premarin (conj estrogens) vag cream
PremPro (conj estrogens/ medroxyprogesterone) 0.3/1.5mg tab
PremPro (conj estrogens/ medroxyprogesterone) 0.45/1.5mg tab
PremPro (conj estrogens/ medroxyprogesterone) 0.625/2.5mg
PremPro (conj estrogens/ medroxyprogesterone) 0.625/5mg tab
Propylthiouracil 50mg tab	
Provera (medroxyprogesterone) 2.5mg, 5mg, 10mg tab
Synthroid (levothyroxine) 25mcg, 50mcg, 75mcg, 88mcg tab
Synthroid (levothyroxine) 100mcg,112mcg, 125mcg, 150 mcg, 175mcg, 200mcg, 300mcg
Thyroid 60mg tab

INHALERS / INHALANT SOLUTIONS
Advair (fluticasone/salmeterol) 100/50, 250/50 & 500/50 Oral Inhaler
Advair HFA (fluticasone/salmeterol) 45/21,115/21, 230/21
AeroChamber (small, medium, large) Device
Asmanex (mometasone furoate) 110 mcg, 220 mcg Oral 
Astelin (azelastine) 137mcg  spray
Atrovent (ipatropium bromide) 14gm oral inhaler---200 puffs
Atrovent (ipatropium bromide) 0.5mg/2ml solution for nebulizer
Combivent ( ipratropium /albuterol) oral Inhaler—200 puffs
Flovent (fluticasone) 44mcg, 110mcg, 220mcg oral Inhaler
Inspirease Device and Bags
Nasalide(flunisolide) nasal spray
Nasonex (mometasone) nasal spray
Ocean (saline) 0.65% nasal spray
Proventil (albuterol sulfate) 17gm oral inhaler---200 puffs
Proventil (albuterol sulfate) neb soln PREMIXED – 0.083%
Proventil (albuterol sulfate) neb soln 0.05% 20ml bottle
Serevent Diskus (salmeteral xinafoate) Inahlation Powder---60

MIGRAINE
Fioricet (50mg butalbital/40mg caffeine/325 Acetaminophen) tab
Imitrex (sumatriptan) 25mg, 50mg, 100mg tabs
Imitrex (sumatriptan) 6mg Autoinjector 
Maxalt (rizatriphan) 5mg, 10mg
Maxalt MLT (rizatriptan) 5mg,10mg tabs (max 12 tabs/month)
	
MUSCLE RELAXANTS
Flexeril (cyclobenzaprine) 10mg tab
Robaxin (methacarbamol) 500mg tab		

OPHTHALMICS (Eye Drops and Eye Ointments
Alphagan P (brimonidine) oph 0.15,0.2% sol
Bacitracin opth ointment	
Cortisporin (neomycin/bacitracin/polymyxin b/HC) oint,drops
Erythromycin oph oint (generic) – 5mg/g	
Gentamicin oph oint and soln
Neosporin (neomycin) oph sol and oint
Naphazoline/Pheniramine Ophth soln(Naphcon)
Pilocarpine (generic) 1%,2%, 4% soln
Polysporin (polymixin/bacitracin) oint
Sulamyd (sulfacetamide) 10% soln
Tetrahydrozaline (Visine) 0.05%		
Timoptic (timolol) 0.25%,  0.5% soln
Timoptic XE (timolol) 0.25%, 0.5% gel
Vasocon A
Xalatan (latanoprost) oph 0.005% soln
Zaditor (ketotifen) 0.025% soln			

OSTEOPOROSIS
Actonel (risedronate) 0.25,0.5,1,2,3,4mg
Boniva (ibandronate) 150mg tab
Evista (raloxifene) 60mg tab
Fosamax (alendronate) 5mg, 10mg , 35mg, 70mg tab,70mg/75ml solu

OTICS (Ear Medications)
Auralgan (generic) drops 
Cortisporin (neomycin/hydrocortisone/polymixin b) susp
Debrox (carbamide peroxide) 6.5% soln

PARKINSONS MEDICATION
Sinemet (carbidopa/levodopa) 25-100mg  tab
Sinemet CR (carbidopa/ levodopa) 10-100mg,25-100mg, 25-250mg tab

RECTALS and VAGINALS
Anusol HC (hydrocortisone) 2.5% cream
Anusol HC (hydrocortisone) 25mg supp
Cleocin (clindamycin) 1,2% vag cream	
Fleet Enema (sodium phosphate) ready-to-use
Metrogel (metronidazole) 0.75% vag gel
Mycelex (clotrimazole) 1% vag cream
Phenergan (promethazine)12.5, 25mg supp
Premarin (cong estrogen) vag cream

		

RESPIRATORY
Singulair (montelukast) 4mg,  5mg, 10mg Tab
Theo-Dur (theophylline) 200mg, 300mg tab, elixer





SCHEDULE III-V CONTROLLED SUBSTANCES
(30 day supply/max 5 refills)
Ambien (zolpidem) 5mg, 10mg
Klonopin (clonazepam) 0.5mg tab
Phenobarbital 15,30,60,100mg tab, 20mg/5ml liq 
Restoril (temazepam) 15,30mg cap
Robitussin AC (guaifenesin/codeine) 100-10mg/5ml liq
Tylenol #3 (apap 300mg/codeine phos 30mg) tab	
Tylenol #3 (apap 120mg/codeine 12mg/5ml) elixir	
Valium (diazepam) 5mg tab 
Vicodin (hydrocodone/APAP 5mg/500mg) tab

SMOKING CESSATION PRODUCTS
Nicorette 2mg/4mg Gum (see NOTE below)
Nicotine Patches 7mg, 14mg, 21mg patch (see NOTE below)
Zyban (buproprion) 150mg
NOTE: (Active Duty patients must enroll in a Tobacco Quit line Program )

STEROIDS
Medrol DosePak (methylprednisolone) 4mg tab
Pedipred(prednisolone) 15mg/5ml liquid
Prednisone 1mg,  5mg, 10mg, 20mg tab

TOPICALS PREPARATIONS
Misscellaneous:

Bacitracin (500 units) ointment 15, 30gm
Bactroban (mupirocin) 2% ointment
Benzoyl peroxide 5,10% gel
Calamine lotion 4oz
Cleocin (clindamycin) 1% soln, 2% cream
Duofilm/Mediplaster (salicylic acid) 40%
Domeboro (aluminum acet)  soln
Elidel (pimecrolimus) 1% cream
Elimite (permethrin) 5% cream
Ery-derm (erythromycin) 2% soln
Mycelex (clotrimazole) 1% cream
Mupirocin 2% oint
Nitro-Dur (nitroglycerin) 0.1-0.8/hr Patch
Nystatin (100,000) units crème 30grams
Retin-A (tretinoin) 0.025%, 0.05% cream
Selsun Rx (selenium sulfide) 2.5% shampoo		
Silvadene (silver sulfadiazine) 1% cream 




Steroids: 
Potency-very low
Hydrocortisone 1% cream, lotion & ointment 5, 30grams

Potency-medium 
Kenalog (triamcinolone acetonide) 0.1% 
Potency-medium high 
Kenalog (triamcinolone acetonide) 0.1% ointment,  
Potency-high
Lidex (fluocinonide) 0.05% crème,ointment 


URINARY
Detrol LA (tolterodine) 2mg, 4mg cap
Ditropan XL (oxybutynin ER) 5mg, 10mg, 15mg tab
Proscar (finasteride) 5mg
Pyridium (phenazopyridine) 100,200mg tab
Uroxatral (alfuzosin) 10mg tab		

VITAMINS/MINERALS/SUPPLEMENTS
Ferrous Sulfate 15mg/0.6ml drops			
Ferrous Sulfate 325mg tab
Fluoride (sodium fluoride) 0.25mg/drop liq
Folic Acid 1mg tab
Optisource tab (post bariatric surgery formula)
Oyster Shell (calcium/vitamin D) 500mg/200 IU tab
Prenatal Vitamin tab			
Potassium Chloride 10mEq, 20mEq tab, 20mEq/15ml liq 
Vitamin B-6 (pyridoxine) 50mg tab



MISC 
Antivert (mecliziine) 25mg tab
Clomid (clomiphene) 50mg tab
Diamox (acetazolamide) 250mg tab
Epi-Pen (epinephrine) auto-injector 0.15mg Jr, 0.3mg Adult
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